
   
   

 
 

 
   

 
  

 
 

  
 

      
       

         
     

 

    
 

        

         
     
     

  

      
   

       
   

   
 

 

   
    

 

   
  

 
       

CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
CENTRAL VALLEY REGION 

ORDER R5-2019-0059 

WASTE DISCHARGE REQUIREMENTS 
FOR 

SMUCKER NATURAL FOODS, INC. 
BUTTE COUNTY 

The California Regional Water Quality Control Board, Central Valley Region (Central Valley 
Water Board) finds that: 

1. On 15 December 2017 Smucker Natural Foods, Inc. submitted a Report of Waste 
Discharge (ROWD) to update Waste Discharge Requirements (WDRs) for an existing 
fruit juice processing facility (Facility) that discharges treated process wastewater to 
land located in Chico, Butte County. A revised ROWD was submitted on 9 January 
2018. 

2. Smucker Natural Foods, Inc. (Discharger) owns and operates a fruit juice processing 
and sprouted grains facility that generates process wastewater that is discharged to 
land owned by the Discharger and is responsible for compliance with these WDRs. 

3. The Facility is located at 37 Speedway Avenue in Chico, Butte County (Section 6, 
T21N, R2E, MDB&M).  The Facility occupies Assessor’s Parcel Numbers (APN) 040-
310-093-000 and 040-310-094-000, as shown on Attachment A, which is attached 
hereto and made part of this Order.  

4. WDRs Order 98-050, adopted by the Central Valley Water Board on 27 February 
1998, prescribes requirements for the discharge of treated process wastewater from 
its juice processing facility located in Chico. Order 98-050 allows a monthly average 
wastewater flow of up to 50,000 gallons per day (gpd). Current WDRs are over 20 
years old and due for an update. Therefore, Order 98-050 will be rescinded and 
replaced with this Order. 

Existing Facility and Discharge 

5. The Discharger produces fruit juice and sprouted grains in an approximately 24,000 
square foot facility. The Facility processes approximately 14,600 tons of fruit yearly 
and sprouts approximately 1,409,700 pounds of grains yearly. 

6. Wastewater is generated during juice processing, fruit rinsing, fruit processing, boiler, 
clean in place, and all floor drains at the Facility. 

7. Water is supplied to the Facility using two onsite groundwater wells. A sampling event 
was performed for the preparation of the ROWD, results are provided in Table 1. 



  
 

 
 
 

 

   

   

    

    

   

   

   

   

   

    

   

   

   

 
     

       
 

   

 

   
  

 

 

   
 

 

    

   
 

  

   

   
 

 
 

 

  
 

 

WASTE DISCHARGE REQUIREMENTS ORDER R5-2019-0059 -2-
SMUCKER NATURAL FOODS, INC. 
BUTTE COUNTY 

Table 1: Smucker’s Source Water Characteristics 

Constituent Units Results 

Well 1 

Total Dissolved Solids (TDS) mg/L ND 

Electrical Conductivity (EC) µmhos/cm 226 

Total Kjeldahl Nitrogen (TKN) mg/L ND 

Nitrate as N (NO3-N) mg/L 0.72 

Ammonia as N (NH3-N) mg/L ND 

Well 2 

Total Dissolved Solids (TDS) mg/L 140 

Electrical Conductivity (EC) µmhos/cm 221 

Total Kjeldahl Nitrogen (TKN) mg/L ND 

Nitrate as N (NO3-N) mg/L 0.530 

Ammonia as N (NH3-N) mg/L ND 

8. The Facility uses various chemicals that can enter the wastewater stream; 
predominantly used for cleaning of both juice processing and sprouted grains process 
equipment. The chemicals used, their active constituents, and approximate volume 
used each year are provided in Table 2. 

Table 2: Chemicals Used at the Facility that can enter the wastewater stream 

Trade Name Active Constituents 
(Concentrations by Weight) 

2018 Volume1 

Alpet D-2 Surface Sanitizer Ethanol (66-76%) 
Isopropyl Alcohol (5-10%) 

300 gallons 

Alpet D-2 Quat Free Isopropyl Alcohol (55-75%) 600 gallons 

Chlor-A-Foam Potassium Hydroxide (10-25%) 
Sodium Hypochlorite (1-10%) 

1320 gallons 

Hydrogen Peroxide Hydrogen Peroxide (34%) 1320 pounds 

Bioside HS 15% Hydrogen Peroxide (21.5-22.5%) 
Peroxyacetic Acid (14.8-15.7%) 

Acetic Acid (15.8-16.6%) 

636 gallons 

Melt Down Nitric Acid (15-25%) 
Phosphoric Acid (1-10%) 

165 gallons 



  
 

 
 
 

   
  

 

 

 
 

 
 

 

  
 

 

  
 

 

 
 

 
 

  

 

 
 
 

 

 

  
 
 

 

       

 
   

   
   

 

  
   

    
    

   
     

    
   

        

    
    

   
  

       
  

    
  

   

WASTE DISCHARGE REQUIREMENTS ORDER R5-2019-0059 -3-
SMUCKER NATURAL FOODS, INC. 
BUTTE COUNTY 

Trade Name Active Constituents 
(Concentrations by Weight) 

2018 Volume1 

Membrane Cleaner 
Formula 

Glycolic Acid (<2%) 
Sodium Hydroxide (1-5%) 

Citric Acid (1-5%) 

110 gallons 

Membrane Preservative Sodium Bisulfite (10-25%) 
Citric Acid (1-10%) 

55 gallons 

Multi-Chlor Sodium Hypochlorite (12.5%) 
Sodium Hydroxide (0.2%) 

265 gallons 

Orbit Chlorinated 
Circulation Cleaner 

Sodium Hydroxide (25-50%) 
Potassium Hydroxide (1-10%) 
Sodium Hypochlorite (1-10%) 

8510 gallons 

Perason “A” Organic 
Sanitizer 

Hydrogen Peroxide (25-50%) 
Ethaneperoxoic Acid (1-10%) 

Acetic Acid (1-10%) 

2222 gallons 

Tank Brite Potassium Hydroxide (10-25%) 
Sodium Hydroxide (10-25%) 
Sodium Gluconate (1-10%) 

880 gallons 

1 Volumes obtained from vendor in 2018 

9. Wastewater generated at the Facility is collected and comingled in floor drains within 
the process and production areas. Wastewater is conveyed through a pretreatment 
system equipped with an auger, hydrosieve, and oil/water separator for solids and oil 
removal. 

10. After pretreatment, wastewater is conveyed to two approximately 65,000-gallon 
accumulation tanks that are used for short-term storage and to meter wastewater 
through the anerobic digester. From the accumulation tank, wastewater flows into a 
mix tank where wastewater is dosed with caustic soda to increase the pH to between 
6.8 and 7.2 and temperature is maintained between 95-100o F to aid in the digestive 
process. Wastewater is then pumped through an anaerobic digester. 

11. Digester effluent is conveyed to a two-cell aerated pond. Both cells are equipped with 
a dissolved oxygen (DO) sensor that controls the rate of aeration; the first pond in the 
series is maintained at a DO concentration of 2 mg/L and the second at 1 mg/L. 

12. After aeration, wastewater gravity flows into a clarifier to settle activated sludge. 
Return activated sludge is returned to the treatment system and waste activated 
sludge is gravity fed into three underground storage tanks. The waste sludge is 
pumped approximately three times a year by Nor Cal Environmental Solutions and is 
disposed of offsite at an appropriately permitted disposal facility. 

13. Clarified effluent flows into an asphalt covered leach field. The leach field is 
comprised of six leach lines, three are approximately 300-feet long, the remaining 
three are approximately 275-feet long. The leach field has a discharge capacity of 
3,880 gallons per day, the remaining effluent is pumped to a 5.5-acre spray field 
equipped with six sprinkler heads, each with a spray radius of 100-feet. 



  
 

 
 
 

      
   

    
  

     
     

  

   
     

   

    

    

    

    

    

        

            

 

    
   

    
  

  
   

  

     

 

  
  

 

   

  

WASTE DISCHARGE REQUIREMENTS ORDER R5-2019-0059 -4-
SMUCKER NATURAL FOODS, INC. 
BUTTE COUNTY 

14. The spray field is designed for tailwater to be retained, sloping towards the center to 
keep all treated effluent and stormwater that falls on the spray field retained. 

15. Stormwater at the Facility is conveyed to various stormwater ponds for percolation 
and evaporation. 

16. The Facility has a peak and dry weather design capacity of 75,000 gpd. Since 2011, 
the daily average wastewater flow has been approximately 33,000 gpd; the Facility 
has exceeded its design capacity once since 2011 at 83,241 gpd. 

17. Wastewater treatment facility influent and effluent is sampled monthly. Average 
influent and effluent quality from 2011-July 2018 are summarized in Table 3. 

Table 3: Average Wastewater Influent and Effluent Quality1 

Constituent Units Influent Effluent 

Biochemical Oxygen Demand mg/L 4460.8 46.2 

Chemical Oxygen Demand mg/L 6153.3 279.3 

Total Dissolved Solids mg/L 1270.5 1974.1 

Total Suspended Solids mg/L 406.6 182.2 

Nitrate + Nitrite as N mg/L 2.05 11.02 

1. Average calculated from 89 sampling events from January 2011 – July 2018 

18. Solids produced at the Facility are generated at the auger/hydroseive and clarifier. 4-8 
cubic feet of solids are removed daily from the auger/hydroseive and are transported 
to North State Rendering located in Oroville. The clarifier produces sludge, the Facility 
employs an activated sludge system; return activated sludge is returned to the 
treatment system and waste activated sludge is fed into storage tanks that are 
pumped approximately three times a year by Nor Cal Environmental Solutions and 
are transported to Recology Landfill in Lincoln for final disposal. 

19. Domestic wastewater from the Facility is discharged to a separate onsite leach field. 

Site-Specific Conditions 

20. The Facility is approximately 200 feet above mean sea level. Surface topography is 
relatively flat, but slopes slightly to the southwest. Surface water drains to Comanche 
Creek, a tributary of the Sacramento River. 

21. The Federal Emergency Management Area (FEMA) designates the location of the 
Facility as Zone X, which indicates that the Facility is outside the 500-year floodplain, 
with a minimal risk of flooding. 



  
 

 
 
 

    
 

  

  
 

  
 

  
 

  

    
       

 

 

   
   

 
   

    
  

     
   

     
   

    

      
    

   
   

  

    
     

  
  

    
     

      
      

WASTE DISCHARGE REQUIREMENTS ORDER R5-2019-0059 -5-
SMUCKER NATURAL FOODS, INC. 
BUTTE COUNTY 

22. Soils underlying the Facility are classified as Chico loam, which is well drained with 
very low runoff according to the U.S. Department of Agriculture’s Natural Resources 
Conservation web soil survey. 

23. The Facility is in a Mediterranean climate characterized by dry summers and wet 
winters; the rainy season is typically from November through April. Average annual 
pan evaporation is about 67.19 inches in Chico according to data in the Technical 
Report NWS 34, Mean Monthly, Seasonal, and Annual Pan Evaporation for the 
United States, which is published by the U.S Department of Commerce, National 
Oceanic and Atmospheric Administration. The average annual precipitation in Chico 
is 31.65 inches and the 100-year annual precipitation is 54.35 inches. 

24. Land uses in the area are urban and agricultural according to the Department of 
Water Resources online land use viewer. The land application area is made up of 
native grasses. 

Groundwater Conditions 

25. The Facility is underlain by the upper member of the Modesto Formation, which is the 
youngest unit of the Pleistocene alluvium. The upper member of the Modesto 
Formation is characterized by unconsolidated, unweathered gravel, sand, silt, and 
clay. Soil in the area is Chico loam and has layers of clay loam from 5-32 inches 
below ground surface (bgs), loam from 32-80 inches bgs, and a restrictive layer at 80 
inches bgs. 

26. Groundwater monitoring results from 2011-2017 indicates that the depth to 
groundwater ranges from approximately 5.5-19.7 feet below ground surface (bgs); 
groundwater elevation ranges from approximately 185.87-202.9 feet above mean sea 
level (MSL). The regional shallow groundwater gradient is approximately 0.001-0.012 
feet/foot and flows towards the southwest. 

27. The Facility has six groundwater monitoring wells (MW-1 through MW-6) and currently 
performs groundwater monitoring on a yearly basis, Monitoring and Reporting 
Program (MRP) R5-2019-0059 requires quarterly groundwater monitoring for at least 
two years, yearly data is not sufficient to determine underlying groundwater quality. 

Basin Plan, Beneficial Uses, and Regulatory Considerations 

28. The Water Quality Control Plan for the Sacramento River and San Joaquin River 